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MILL TEST CERTIFICATE STEEL
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“HOT ROLLED CARBON STEEL PLATE : 120180830-PS-053-030
Customer
CASTM ABT72-50/A700-50 At T HYUNDAI CORPORATION :2018-08-30
Conlracior Date of Issue
RIEAIE spera e
o .—QMS .__._H.ﬂ Qﬁ%ﬁ_,_g:.ﬁ.%gﬁﬂ m_m”.hhmﬁog MM __mc%ogo
o
m. P TS EL [YP-EL| RA | YR | yp | 2| C S | M| P S| C | N|Cu|M | No| T | V WM__
N aEraenEea el e Y A EI R R RS KA
1 71 R21134 FEGB197005 T14696]| 6019 22 u L |1,630] 327 | 1334 122 | 28 2 11 ]108] 0 18 2 17y
P |1.676| 337 [1.341] 120 | 27 2 11 (115 0 18 2 18 | 37
.35 % 2438 « (G006 1 R21134 FBE6197006 T1469.6)| 6019 22 u L |1,630] 327 |1.334] 122 | 28 2 M (18| 0 18 2 171 4
P | 1,676 337 [1341] 120 | 27 2 1" l1sf o 18 2 18 | 37
£.35 % 2438 x 6006 1 a R21134 FBG6197007 T|4606|601.0 22 u L |1,630] 327 |1,334| 122 | 28 2 11 (108 0O 18 2 17 | 41
P |1.676] 337 |1341] 120 | 27 2 "mnsf o 18 2 18 | 37
1 741 R21134 FEGH197101 T|4696 6019 22 ] L |1.630| 327 [1334| 122 | 28 2 11108 0 18 2 17
P |1,676] 337 |[1340) 120 | 27 2 111115 0 18 2 18 | 37
1 741 R21134 FESB107102 »=| T | 460.6 | 601.9| 22 U | L1630 327 (1334|122 28 | 2 | 11 (108 0 | 18] 2 | 17| 41
P | 1,676 337 [1,341] 120 | 27 2 i {1s| o 18 2 18 | 37
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0.35 x 2438 % 600G 1 741 R21134 FBG6197104 T|4696|601.9( 22 U L [1.630] 327 |1.334f 122 | 28 2 11108 0 18 2 171 4
P|1676] 337 131|120 | 27 | 2 | 11 |16 O | 18| 2 | 18| 37
2938 % 600G 1 74 R21134 FBEGE6197105 T14606|601.9( 22 U L |1,630| 327 |1.334] 122 | 28 2 i1 (108 0O 18 2 17 | 41
P [1.676( 337 [1.341] 120 | 27 2 " nsf o 18 2 18 | 37
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erse, G gth:200mm (Rectangular), YP Mtd : 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L (Lower yield paoint)
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ly killed and fine grained sleel. Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Certificate is issued in accordance wilh EN 10204 Type 3.1
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EREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Cualty Assurance Team
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